

U. S. DEPARTMENT OF COMMERCE
NATIONAL BUREAU OF STANDARDS
PROVISIONAL CERTIFICATE OF ANALYSIS
OF

STANDARD SAMPLE 138
TIN ORE
(NETHERLANDS EAST INDIES)

(Percentage based on a sample dried at 105 to 110° C)

	<u>Percent</u>
Tin	74.8

(Signed) LYMAN J. BRIGGS
Director
G.E.F.L.

Washington, D. C.
February 17, 1943